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Ref Level 30.00 d8m Offset 15.00 d& & RBW 1 MHz Ref Level 30.00 d8m Offset 15.00 d& & RBW 1 MHz
o att 30d8 SWT 1ms @ VBW 3MHz  Mode Auto Sweep o Att 30d8  SWT 1ms @ VBW 3MHz Mode Auto Sweep
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Marker Marker
Type | Ref | Tre | X-value | y-value |__Function | Function Result | Type | Ref | Tre | X-value 1 y-value |__Function | Function Result |
M1 1 2.506292 GHz 18.95 dBm M1 1 2.509426 GHz 17.59 dbm
T1 1 2.4369914 GHz 10.28 dbm Occ Bw 32.797202797 MHz T1 1 2.4971188 GHz 10.29 dBm Occ Bw 37.482517483 MHz
T2 1 2.5297686 GHz 10.94 dBm T2 1 2.5346013 GHz 8.47 dbm
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Type | Ref | Tre | X-value | y-value |__Function | Function Result | Type | Ref | Tre | X-value 1 y-value |__Function | Function Result |
M1 3 2.592535 GHz 17.18 dBm M1 T 2.578055 GHz 17.27 dém
T1 1 2.5766614 GHz 11.46 dbm Occ Bw 32.657342657 MHz T1 1 2.5740589 GHz 13.12 dbm Occ Bw 37.642357642 MHz
T2 1 2.6093187 GHz 10.52 dbm T2 1 2.6117013 GHz 10.53 dbm
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Spectrum
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Marker Marker
Type | Ref | Trc | X-value | y-value | __Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 2,665882 GHZ 16.94 dBm M1 1 2.655475 GHZ 16.90 dbm
T1 1 2.6560215 GHz 10.83 dém Occ Bw 32.937062937 MHz T1 1 2.6511589 GHz 9.45 dbm Occ Bw 37.642357642 MHz
T2 1 2.6889586 GHz 10.23 dbm T2 1 2.6888013 GHz 11.60 dbm
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Lowest Channel / 10MHz+15MHz
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Type | Ref | Tre | X-value | y-value |__Function | Function Result | Type | Ref | Tre | X-value 1 y-value |__Function | Function Result |
M1 1 2.501432 GHz 22.17 dBm M1 1 2,50378 GHz 20.94 dbm
T1 1 2.4366868 GHz 11.01 dbm Occ Bw 23.176823177 MHz T1 1 2.4966368 GHz 13.76 dbm Occ Bw 23.326673327 MHz
T2 1 2.5198637 GHz 10.48 dbm T2 1 2.5199635 GHz 9.44 dbm
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Type | Ref | Tre | X-value | y-value |__Function | Function Result | Type | Ref | Tre | X-value 1 ¥-value |__Function | Function Result |
M1 1 2.585163 GHz 21.63 dm M1 1 2.583934 GHz 19.62 dém
T1 1 2.5811369 GHz 13.62 dBm Occ Bw 23.226773227 MHz T1 1 2.5811369 GHz 10.26 dbm Occ Bw 23.476523477 MHz
T2 1 2.6043637 GHz 10.53 dbm T2 1 2.6046134 GHz 6.95 dbm
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Spectrum Spectrum =
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o Att 30d8  SWT 1ms @ VBW 3MHz Mode Auto Sweep o Att 3098 SWT 1ms @ VBW 3MHz Mode Auto Sweep
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Marker Marker
Type | Ref | Trc | X-value | y-value | __Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 2.669683 GHZ 21.46 dBm M1 1 2.667985 GHZ 16.54 dbm
T1 1 2.6656369 GHz 11.33 dbm Occ Bw 23.226773227 MHz T1 1 2.6658368 GHz 11.40 dBm Occ Bw 23.376623377 MHz
T2 1 2.6888637 GHz 7.35 dbm T2 1 2.6892134 GHz 8.39 dbm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG970213-03D

LTE Band 41C_CA

64QAM

Lowest Channel / 10MHz+20MHz

Lowest Channel / 15MHz+10MHz
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Ref Level 30.00 d8m Offset 15.00 d& & RBW 1 MHz Ref Level 30.00 d8m Offset 15.00 d& & RBW 1 MHz
o att 30d8 SWT 1ms @ VBW 3MHz  Mode Auto Sweep o Att 30d8  SWT 1ms @ VBW 3MHz Mode Auto Sweep
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Type | Ref | Tre | X-value | y-value |__Function | Function Result | Type | Ref | Tre | X-value 1 y-value |__Function | Function Result |
M1 1 2.504956 GHz 19.45 dém M1 1 2,50303 GHz 16.97 dém
T1 1 2.4368041 GHz 10.68 dbm Occ Bw 27.932067932 MHz T1 1 2.4966367 GHz 11.34 dBm Occ Bw 23.326673327 MHz
T2 1 2.5247362 GHz 7.62 dbm T2 1 2.5199634 GHz 13.22 dBm
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Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz
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Type | Ref | Tre | X-value | y-value |__Function | Function Result | Type | Ref | Tre | X-value 1 y-value |__Function | Function Result |
M1 1 2.586397 GHz 20.15 dBm M1 1 2.592376 GHz 16.32 dém
T1 1 2.5789041 GHz 11.99 dbm Occ Bw 27.932067932 MHz T1 1 2.5812367 Gz 11.34 dbm Occ Bw 23.426573427 MHz
T2 1 2.6068362 GHz 9.35 dbm T2 1 2.6046633 GHz 11.39 dbm
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Highest Channel / 10MHz+20MHz

Highest Channel / 15MHz+10MHz

Spectrum Spectrum =
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Type | Ref | Trc | X-value | y-value | __Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 2.662103 GHZ 19.34 dBm M1 1 2.667036 GHZ 16,48 dbm
T1 1 2.6609041 GHz 10.33 dém Occ Bw 27.992007992 MHz T1 1 2.6658367 GHz 10.18 dbm Occ Bw 23.476523477 MHz
T2 1 2.6888962 GHz 8.97 dbm T2 1 2.6893133 GHz 12.62 dbm
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Report No. : FG970213-03D

LTE Band 41C_CA

64QAM

Lowest Channel / 15MHz+15MHz

Lowest Channel / 15MHz+20MHz
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o att 30d8 SWT 1ms @ VBW 3MHz  Mode Auto Sweep o Att 30d8  SWT 1ms @ VBW 3MHz Mode Auto Sweep
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Type | Ref | Tre | X-value | y-value |__Function | Function Result | Type | Ref | Tre | X-value 1 y-value |__Function | Function Result |
M1 1 2.509022 GHz 19.45 dém M1 1 2.503895 GHz 16.81 dém
T1 1 2.4366743 GHz 10.75 dbm Occ Bw 28.471528472 MHz T1 1 2.4370414 GHz 10.22 dbm Occ Bw 32.727272727 MHz
T2 1 2.5251459 GHz 9.36 dbm T2 1 2.5297687 GHz 11.54 dBm
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o att 30d8  SWT 1ms @ VBW 3MHz Mode Auto Sweep fo At 30d8  SWT 1ms @ VBW 3MHz Mode Auto Sweep
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Marker Marker
Type | Ref | Tre | X-value | y-value |__Function | Function Result | Type | Ref | Tre | X-value 1 y-value |__Function | Function Result |
M1 1 2.579454 GHz 18.84 dBm M1 1 2.586751 GHz 16.32 dém
T1 1 2.5786743 GHz 11.21 dBm Occ Bw 28.471528472 MHz T1 1 2.5764016 GHz 11.36 dbm Occ Bw 32.867132867 MHz
T2 1 2.6071459 GHz 7.84 dbm T2 1 2.6092687 GHz 10.48 dbm
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Type | Ref | Trc | X-value | y-value | __Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 2.66463 GHz 16.07 dbm M1 1 2.65754 GHz 17.04 dbm
T1 1 2.6606743 GHz 9.32 dbm Occ Bw 28.4715268472 MHz T1 1 2.6560016 GHz 12.06 dBm Occ Bw 32.867132867 MHz
T2 1 2.6891459 GHz 10.63 dbm T2 1 2.6888687 GHz 6.60 dbm
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s=amranas. FCC RF Test Report Report No. : FG970213-03D

LTE Band 41C_CA
64QAM
Lowest Channel / 20MHz+5MHz Lowest Channel / 20MHz+10MHz
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o att 30d8 SWT 1ms @ VBW 3MHz Mode Auto Sweep o Att 30d8  SWT 1ms @ VBW 3MHz Mode Auto Sweep
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Type | Ref | Tre | X-value | y-value |__Function | Function Result | Type | Ref | Tre | X-value 1 y-value |__Function | Function Result |
M1 1 2.516717 GHz 19.97 dém M1 1 2.498243 GHz 17.51 dém
T1 1 2.4369865 GHz 9.95 dbm Occ Bw 23.176823177 MHz T1 1 2.4370439 GHz 11.13 dBm Occ Bw 27.812187812 MHz
T2 1 2.5201633 GHz 11.00 dBm T2 1 2.5248561 GHz 10.95 dbm
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Marker Marker
Type | Ref | Tre | X-value | y-value |__Function | Function Result | Type | Ref | Tre | X-value 1 y-value |__Function | Function Result |
M1 1 2.603115 GHz 19.26 dém M1 1 2.601681 GHZ 16.35 dbm
T1 1 2.5814365 GHz 10.21 dbm Occ Bw 23.226773227 MHz T1 1 2.579084 GHz 10.21 dBm Occ Bw 27.872127872 MHz
T2 1 2.6046633 GHz 10.67 dbm T2 1 2.6069561 GHz 12.56 dbm
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o Att 30dB  SWT 1ms @ VBW 3MHz Mode Auto Sweep fo Att 30dB  SWT 1ms @ VBW 3 MHz Mode Auto Sweep
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2,475 GHz 2.494 GHz 1,000 MHz 2.49333 GHz -39.11 dem -14.11 dB 2,565 GHz 2,570 GHz 100,000 kHz 2,56064 GHz 21.02 dBm -8.98 dB.
2,494 GHz 2.496 GHz 1.000 MHz 2,49558 GHz -36.32 dem -23.32 d& 2,570 GHz 2,571 GHz 100.000 kHz 2,57000 GHz -18.24 dém -8.24 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49891 GHz -30.00 dBm -20.00 d& 2,571 GHz 2,575 GHz 1.000 MHz 2.57144 GHz -30.91 dBém -20.91 dB
2,499 GHz 2.500 GHz 100,000 kHz 2.50000 GHz -18.80 dBm -8.80 dB 2,575 GHz 2,576 GHz 1.000 MHz 2,57530 GHz -35.96 dem -22.96 dB
2,500 GHz 2.505 GHz 100.000 kHz 2.50037 GHz 20.81 dBm -9.19 dB 2,576 GHz 2,595 GHz 1.000 MHz 2,57769 GHz -37.17 dém -12,17 d8
) [ )| ] ( (]

Date: 7 AUG.2019 11:57.20

Date: 7.AUG.2019 12.00:45

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

= S um
Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dbm  Offset 15.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS SPURIMIE CHEBEKABS PABS
20 dh’_[_n-! BPURIOUS INE_ABS PABS 20 dé’H’\lE PURIOUS J INE_ABS PABS
10 dBm 10 dB
ods d8
| |
-10 dBm | L10 d&
o f oam | 1
SPURIOUS_LINE_ABS [
30 dB
30 dBm . 30dB -
- 30 ™
: o 4B sp'y
40 dBm -40 R S
-50 d8m 50 dB
-60 dBm 60 dB
Start 2.475 GHz 10005 pts Stop 2.505 GHz ||| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency |__Powerabs | Alimit___| Rangelow | Rangeup | RBW | Frequency | __powerabs | ALimit
2.475 GHz 2.494 GHz 1.080 MHz 249298 GHz -34.91 dBm -9.91 dB 2,565 GHz 2,570 GHz 100,000 kHz 2,56888 GHz 7,38 deém -22.62 dB
2,494 GHz 2.496 GHz 1,000 MHz 2,49524 GHz -33.68 dBm -20.68 dB 2,570 GHz 2,571 GHz 100,000 kHz 2.57003 GHz -27.81 dBm -17.81 dB
2,456 GHz 2.499 GHz 1.000 MHz 2.49888 GHz ~27.96 dBm -17.96 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57104 GHz -25.16 dBm -15.16 dB
2.499 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -27.74 dBm -17.74 dB 2.575 GHz 2.576 GHz 1.000 MHz 2.67511 GHz 231.25 dBm Ti8.95 B
2.500 GHz 2.505 GHz 100.000 kHz 2.50430 GHz 7.36 dBm -22.54 dB 5.576 CHz 5 205 oHe 1 000 MH2 267618 GHz 23162 dBm NPT
. — =
1 b e 7

Date: 7.AUG.2019 11.53.54

L L J

Date: 7 AUG 2018 11:58:28

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EE133

1 A152 of A423
. Sep. 24, 2019
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213-03D

LTE Band 7 /5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec

m

B rum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 30.00 dBm

Offset 15.00 de Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIGIGE CHBEKARS
20 dh’_[_n-! SPURIOUS ) INE_ABS PABS 20 dbi,ul.’ PURIOUS ) INE_ABS
10 dBm ’ﬂl 10 d8 r ‘
ode ‘ }l o de I
-10 dBm: J \ 10 de i
e 20 d8 .
SPURIOUS_LINE_ABS f P\ 20 {' \ |
=30 dBm ] L -30 dB
, VIR .
40 dam L ol luhw’ -0 \MmmmMW‘ o
-50 dem
-60 dBm -60 de
Start 2.475 GHz 10005 pts Stop 2.505 GHz | || start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  avimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2,475 GHz 2494 GHz 1.000 MHz 249589 GHz =36,45 dhm 11,46 d 2,565 GHz 2,570 GHz 100,000 kHz 2,56068 GHz 20,03 dém -0.97 dB
2,494 GHz 2.496 GHz 1.000 MHz 2.49586 GHz -36.95 dBm -23.95 dB 2.570 GHz 2,571 GHz 100.000 kHz 2.57000 GHz -17.95 dBm -7.95 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49883 GHz -30.24 dém -20.24 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57100 GHz -31.00 dém -21.00 dB
2,459 GHz 2.500 GHz 100.000 kHz 2,50000 GHz -17.59 dBm -7.59 dB 5675 GHz 2,576 GHz 1.000 MHz 2.67575 GHz 23765 dBm —24.65 dB
2,500 GHz 2.505 GHz 100,000 kHz 2,50035 GHz 20.11 dBm -9.89 dB 2.576 GHz 2,595 GHz 1,000 MHz 5 57773 GHz 3838 dem 1338 OB
i ] ) e il ) [
L JL J

Date: 7 AUG 2019 11:56:11

Date: 7. AUG 2018 12:01:53

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

k] trum m
Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dbm  Offset 15.00 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit ¢heck PARS SPURIMIE CHEBEKABS PARS
20 dh’_[_n-! SPURIOUS ) INE_ABS PABS 20 dé’H’\lE PURIOUS J INE_ABS PABS
10 dBm 10de
0de I | JBm |
-10 dBm J 1 10 d8 |
e | | ]
SPURIOUS_LINE_ABS J \ |
-30 dBm: . 30 dR
-—“F T 30 % M
-40 dBm | ettt 40 dB
B
50 dem 50 dB
-60 dBm 60 dB
Start 2.475 GHz 10005 pts Stop 2.505 GHz ||| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2.475 GHz 2.494 GHz 1.080 MHz 249975 GHz -34.60 dBm -9.60 dB 2,565 GHz 2,570 GHz 100,000 kHz 2,56013 GHz 5,19 dém -23.81 dB
2,494 GHz 2.496 GHz 1,000 MHz 2,49600 GHz -31.87 dbm -18.87 dB 2,570 GHz 2,571 GHz 100,000 kHz 2.57000 GHz -27.25 dBm -17.29 dB
2,456 GHz 2.499 GHz 1.000 MHz 2.49899 GHz ~27.54 dBm -17.54 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57101 GHz -22.85 dBm -12.85 dB
2,499 GHz 2.500 GHz 100.000 kHz 2,50000 GHz -28.80 dBrm -18.80 dB 2,575 GHz 2,576 GHz 1.000 MHz 2.57508 GHz 30,35 dBm T17.35dB
2,500 GHz 2,505 GHz 100,000 kHz 2,50413 GHz 6,37 dém -23.63 dB 5,576 GH= 5 505 oH= 1 000 MH2 257607 GH= 32,34 dBm T84
1 J )il

Date: 7.AUG.2019 11:55.03

L L

Date: 7. AUG 2018 11:59:36

T
J

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EE133

Page Number
Report Issued Date
Report Version

1 A153 of A423
. Sep. 24, 2019
: Rev. 01



s=amranas. FCC RF Test Report Report No. : FG970213-03D

LTE Band 7 / 5MHz / 64QAM
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

pec

m ué.‘ B rum

Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 15.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PARS SPURIGIIE CHSEKARS
20 dh’_[_n-! BPURIOUS INE_ABS PABS 20 db”""‘) PURIOUS ) INE_ABS
\
10 dBm ” 10 de

odB

I
J

-10 de

I
I
[\

. vt i
SPURIOUS_LINE_ABS fJ Y\ f‘ \ |
-30 dBm -30 de

-40 dem — wmmt:;WﬁﬂM‘mJ \l 40 dB .’ \W-—]l

50 dBm M Bizapiaeteidd L

-60 dBm -60 dB

Start 2.475 GHz 10005 pts Stop 2.505 GHz J| || start 2.565 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency |__Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs | aLimit
2.475 GHz 2.494 GHz 1.000 MHz 2.49288 GHz -36.89 dBm -11.89 dB 2,565 GHz 2,570 GHz 100,000 kHz 2.56067 GHz 20,00 dBm -10.00 dB
2,494 GHz 2.496 GHz 1.000 MHz 2.49567 GHz -37.29 dBm -24.29 dB 2.570 GHz 2,571 GHz 100.000 kHz 2.57001 GHz -18.26 dBm -8.26 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49871 Ghz -31.06 dBm -21.06 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57112 GHz -32 44 dBm -22.44 dB
2.499 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -15.06 dBm -9.06 dB 2,575 GHz 2.576 GHz 1.000 MHz 2.57591 GHz -37.07 dBm -24.07 dB
2,500 GHz 2.505 GHz 100.000 kHz 2.50035 GHz 20.52 dBm -9.48 dB 2,576 GHz 2 505 GHz 1,000 MHz 2.57667 GHz -42 83 dBm -17.83 dB
i Y ™ ~ Y T
L JL J

Date: 7.AUG 2019 13:36:20 Date: 7.AUG 2019 13:38:37

Lowest Band Edge / Full RB Highest Band Edge / Full RB

5 trum m:[
Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dbm  Offset 15.00 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIMIG QHBEKABS PASS
20 th“H BPURIOUS INE_ABS PABS 20 dé’“’\m PURIOUS J INE_ABS PABS
10 dBm 10de
0de Il | dBrm— 1
-10 dBm ! 10 dB ‘l
. J o0 o8 ‘
SPURIOUS_LINE_ABS J l |
-30 dBm: -30 dB
MMI’ / -
- Y 40 dB .
40 d8m BT 40 il
-50 dBm -50 de
-60 dBm -A0 dB
Start 2.475 GHz 10005 pts Stop 2.505 GHz ||| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency |__Powerabs | Alimit___| Rangelow | Rangeup | RBW | Frequency | __powerabs | ALimit
2475 GH2 2.494 GH2 1.000 MH2 2.49384 GH2 -35.15 dBm -10.15 dB 2,565 GHz 2,570 GHz 100,000 kHz 2.56823 GHz 6,78 dBm -23,22 db
2,494 GHz 2.496 GHz 1,000 MHz 2,49599 GHz -32.54 dBm -19.54 dB 2,570 GHz 2,571 GHz 100,000 kHz 2.57001 GHz -28.14 dBm -18.14 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49800 GHz -27.56 dBm -17.56 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57106 GHz -23.14 dBm -13.14 dB
2.499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -29.02 dBm -19.02 dB 2.575 GHz 2,576 GHz 1.000 MHz 2.57522 GHz -30.67 dBm ~17.67 dB
2,500 GHz 2.505 GHz 100,000 kHz 2,50316 GHz .43 dBm -23.57 db 2.576 GHz 2,595 GHz 1,000 MHz 2.57617 GHz 232,64 dBm 764 dpB
1 J il ]
L JL J
Dete: 7.AUG.2019 13:35:12 Date: 7.AUG 2019 13:37:28
Sporton International (Shenzhen) Inc. Page Number : Al54 of A423
TEL : 86-755-8637-9589 Report Issued Date : Sep. 24, 2019
FAX : 86-755-8637-9595 Report Version . Rev. 01

FCC ID : 2ABZ2-EE133



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213-03D

LTE Band 7/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m ué.‘ B rum
Ref Level 30.00 dem  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 15.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIGIGE CHEEKARS
20 dh’_[_n-! BPURIOUS INE_ABS PABS 20 dbu”": PURIOUS_} INE A?E
10 dem ﬁ 10de “
ods J i ods l\ |
-10 dBm 4 10 de !
e [ o 1 _
SPURIOUS_LINE_ABS r \ [ 1 [
30 dem 30 de | L
, ‘ \ \ . ) h
40 dem J.uuwwwmﬁ" W \ -+ A L S ST p—
50 dém “hr“. ”"Mi’f' M Wittt
-60 dém 60 dB
Start 2.475 GHz 10005 pts Stop 2.51 GHz J||[ Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs | aLimit
2476 GHz £:490 GHz 1.000 MHz 249046 GHz =33,79 dim 14,79 d§ 2,560 GHz 2,570 GHz 100,000 kHz 2,56040 GHz 20,63 dém -0.37 dB
2,490 GHz 2.496 GHz 1.000 MHz 2.49157 GHz -37.91 dBm -24.91 dB 2.570 GHz 2,571 GHz 200.000 kHz 2.57004 GHz -17.22 dBm -7.22 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49877 GHz -31.70 dém -21.70 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57101 GHz -30,97 dém -20.97 dB
2,499 GHz 2.500 GHz 200,000 kHz 2.49935 GHz -19.15 dBm -5.15 db 2.575 GHz 2,580 GHz 1.000 MHz 2.57550 GHz 23661 dBm “23.51 0B
2,500 GHz 2.510 GHz 100.000 kHz 2,50062 GHz 20.69 dBm -9.31 dB 5,580 GHz .85 GHz 1,000 MHz 228178 GH= 3879 dBm 1370 dB
]—' ] X il 1 ™)
L JL J

Date: 7 AUG 2019 12:05:18

Date: 7 AUG 2018 12:09:50

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

k] trum m
Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dbm  Offset 15.00 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIMIG QHBEKABS PASS
20 dh’_[_n-! BPURIOUS INE_ABS PABS 20 dé’H’\m PURIOUS J INE_ABS PABS
10 dBm 10de
o ds o v | ik h |
-10 dBm: ’I |[ 0 dB ‘l
e a8
SPURIOUS_LINE_ABS H 20 \ ‘
30 dBm 10 de ."dm._.
40 dBm st LJ‘{ 40 dB e
ST e
50 dem 50 dB
&0 dBm 60 dB
Start 2.475 GHz 10005 pts Stop 2.51 GHz J| |l start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency |__Powerabs | Alimit___| Rangelow | Rangeup | RBW | Frequency | __powerabs | ALimit
ZA75 GHZ 2.450 GHa 1.000 MH2 2.49015 GHz -38.15 dBm -13.15 dB 2,560 GHz 2,570 GHz 100,000 kHz 2.56881 GHz 4.55 dBm -25.45 dB
2,490 GHz 2.496 GHz 1,000 MHz 249594 GHz -32.60 dBm -19.60 dB 2,570 GHz 2,571 GHz 200,000 kHz 2.57000 GHz -29.01 dBm -19.01 dB
2,456 GHz 2.499 GHz 1.000 MHz 2.49899 GHz ~30.57 dBm -20.57 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57101 GHz -27.46 dBm -17.46 dB
2.499 GHz 2.500 GHz 200.000 kHz 2,49998 GHz -30.96 dBm -20.96 dB 2.575 GHz 2,580 GHz 1.000 MHz 2.67722 GHz 230,99 dBm C17.00 dB
2,500 GHz 2.510 GHz 100,000 kHz 2,50363 GHz 4,19 dBm -25.81 dB 2.580 GHz .85 GHz 1,000 MHz 5 5B074 GHz 35 47 dBm 1047 dB
| ' - :
L JL J
Date: 7.AUG.2019 12.03.01 Date: 7.AUG.2019 12-07:34
Sporton International (Shenzhen) Inc. Page Number : A155 of A423

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EE133

Report Issued Date
Report Version

. Sep. 24, 2019
: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213-03D

LTE Band 7 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m ué.‘ B rum
Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 15.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIGIGE CHEEKARS
20 dh’_[_n-! BPURIOUS INE_ABS PABS 20 db”""‘) PURIOUS |} INE_ABY
10 dBm {ﬂ\ 10 d8 / \
ode o de ] l
-10 dBm: } \ 10 de
e [\ o [\ i —
SPURIOUS_LINE_ABS f‘ ]| [ ’\ [
-30 dBm \‘ 30ds J
40 dem " .mmmmwwy 408 7 0 R
4
s ke 1 St
-60 dBm -60 de
Start 2.475 GHz 10005 pts Stop 2.51 GHz || | start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2476 GHz £:490 GHz 1.000 MHz 2,45050 GHz —41,15 dim -16.19 d§ 2,560 GHz 2,570 GHz 100,000 kHz 2,56039 GHz 20,10 dBm -9.90 dB
2.490 GHz 2.456 GHz 1.000 MHz 2.49412 GHz -37.15 dBm -24.15 dB 2,570 GHz 2,571 GHz 200,000 kHz 2.57000 GHz -18.04 dBm -8.04 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49890 GHz -32.23 dBim -22.23 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57125 GHz -30,94 dém -20.9¢ dB
2,499 GHz 2.500 GHz 200,000 kHz 2.50000 GHz -19.25 dBm -5.25 db 2.575 GHz 2,580 GHz 1.000 MHz 2.57686 GHz 236.91 dBm Z23.91 0B
2,500 GHz 2.510 GHz 100.000 kHz 2,50059 GHz 20.08 dBm -9.92 dB 5,580 GHz .85 GHz 1,000 MHz 2 canes GH= 38 47 dBm 1347 dB
]—' ] X il 1 ™)
L JL J

Date: 7 AUG 2019 12:06:26

Date: 7 AUG 2018 12:10:59

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum m
Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dbm  Offset 15.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr @1 AvgPwr
Limit §heck PABS SPURIGUE CHEEKABS PABS
20 dh’_[_n-! BPURIOUS INE_ABS PABS 20 dé’H’\"j PURIOUS J INE_ABS PABS
10 dBm 10 dB
0de . A 3 WWW"" iy
-10 dBm l! l 0 de !l
Ry da
SPURIOUS_LINE_ABS l \1 20 ‘1 I
-30 dBm M 'j 30 dB iy
" i
; \ 40dB
40 dam —— 40
-50 d8m 50 dB
-60 dBm 60 dB
Start 2.475 GHz 10005 pts Stop 2.51 GHz ]| [ start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency |__Powerabs | Alimit___| Rangelow | Rangeup | RBW | Frequency | __powerabs | ALimit
2.475 GHz 2.490 GHz 1.000 MHz 2.49041 GHz -37.95 dBm ~12.95 dB 2,560 GHZ 2,570 GHz 100,000 kHz 2.56627 GHz 351 dem 26,49 0B
2,490 GHz 2.496 GHz 1,000 MHz 2.49576 GHz -32.23 dBm -19.23 dB 2.570 GHz 2,571 GHz 200.000 kHz 2.57000 GHz -29.24 dBm -19.24 dB
2,456 GHz 2.498 GHz 1.000 MHz 2.49890 GHz ~29.81 dBm -19.61 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57119 GHz -25.55 dBm -15.55 dB
2.499 GHz 2.500 GHz 200.000 kHz 2.50000 GHz -32.31 dBm -22.31 dB 2.575 GHz 2.580 GHz 1.000 MHz 2.67510 GHz ~50.84 dBm T16.64 0B
2.500 GHz 2.510 GHz 100.000 kHz 2.50364 GHz 3.51 dBm -26.49 dB 5 580 GH= 5 205 CHe 1000 MHz 2 68029 GHz ~34.82 dBm To82 dB
1 J )il ]
L JL J

Date: 7.AUG.2019 12:04.09

Date: 7 AUG 2018 12:08:42

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EE133

Page Number
Report Issued Date
Report Version

1 A156 of A423
. Sep. 24, 2019
: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213-03D

LTE Band 7 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

B rum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.00 de Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIMIG CHEBEKARS
20 dh’_[_n-! BPURIOUS INE_ABS PABS 20 dbu"": PURIOUS L INE_ABYH
10 dBm ll 108 | t
bu J ‘l vu | |
-10 dBm: I ‘l -10 dB }! N
n nee oo )
SPURIDUS_LINE_ABS r‘ \ 20 f W I
-30 dém \ 30 dB J
. dr L
0 dém . Anl, Lj -0 m" TR
50 dem Nk Yok T gEnah
-60 dBm 60dB
Start 2.475 GHz 10005 pts Stop 2.51 GHz || | Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs | aLimit
2.475 GHz 2.490 GHz 1.000 MHz 2.49032 GHz -40.92 dBm -15.92 dB 2,560 GHz 2 570 GHz 100,000 kHz 2 56040 GHz 20,15 dBm ~0.85 dB
2,490 GHz 2.496 GHz 1.000 MHz 2.49326 GHz -37.42 dBm -24.42 dB 2.570 GHz 2,571 GHz 200.000 kHz 2.57001 GHz -18.55 dBm -@.55 dB
2,496 GHz 2.499 GHz 1.000 MHz 249898 GHz -31.64 dBm -21.64 dB 2.571 GHz 2.575 GHz 1.000 MHz 2.57134 GHz -31,68 dBm -21.68 dB
2.499 GHz 2.500 GHz 200.000 kHz 2.49998 GHz -20.10 dBm -10.10 dB 2,575 GHz 2 580 GHz 1.000 MHz 2.57700 GHz -37.21 deém —24.21 db
2,500 GHz 2.510 GHz 100,000 kHz 2.50059 GHz 19.95 dBm -10.05 dB 5,580 GH= 5585 GHe 1 000 MH2 2 58070 GHz 239.67 dBm 1467 dB
)i ) b T | T
L JL J

Date: 7 AUG 2019 13:40:53

Date: 7 AUG 2018 13:43:10

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S trum m
Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dbm  Offset 15.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS SPURIGUE CHEEKABS PABS
20 th“H BPURIOUS INE_ABS PABS 20 dé’H’\"j PURIOUS J INE_ABS PABS
10 dBm 10 dB
0 de .| fim'a x 1
-10 dBm ,[ I 0B ‘l
Ry da
SPURIOUS_LINE_ABS ! H. 20 \ 1
-30 dBm ,.M"' J! 30 dBe m ——
-40 dm L 40 dB
-50 d8m 50 dB
-60 dBm 60 dB
Start 2.475 GHz 10005 pts Stop 2.51 GHz J| |l start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency |__Powerabs | Alimit___| Rangelow | Rangeup | RBW | Frequency | __powerabs | ALimit
2.475 GHz 2.490 GHz 1.080 MHz 249045 GHz -38.02 dBm -13.02 dB 2,560 GHz 2,570 GHz 100,000 kHz 2,56606 GHz 3,53 dém -26.47 dB
2,490 GHz 2.496 GHz 1,000 MHz 2.49592 GHz -32.06 dBm -19.06 dB 2.570 GHz 2,571 GHz 200.000 kHz 2.57002 GHz -29.78 dBm -19.76 dB
2,456 GHz 2.498 GHz 1.000 MHz 2.49886 GHz ~30.15 dBm -20.15 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57101 GHz -25.33 dBm -15.33 dB
2.499 GHz 2.500 GHz 200.000 kHz 2.50000 GHz -31.67 dBm -21.67 dB 2.575 GHz 2.580 GHz 1.000 MHz 2.67510 GHz ~50.03 dBm T16.03 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50546 GHz 3.27 dBm -26.73 dB 5 580 GH= 5 205 CHe 1 000 MH2 2 68034 GHz ~34.91 dBm T001dB
1 J )il ]
L JL

Date: 7.AUG.2019 13:39.45

Date: 7 AUG 2018 13:42:01

J

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EE133

Page Number
Report Issued Date
Report Version

1 A157 of A423
. Sep. 24, 2019
: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213-03D

LTE Band 7 / 15MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

pec m ué.‘ B rum
Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 15.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIGIGE CHEEKARS
ne _SPURIOUS INE_ABS PABS hine PURIOUS_} INE_ABS
20 dblf ,1 20 db W
10 dBm ]JI 10 d8 ‘!|
ode o de L
oo A o |
m T 'r L 10 [
e | [ \ e f\
SPURIOUS_LINE_ABS | J ll { ]‘
=30 dBm | l‘ -30 dB
4 B, j
o sl 3 Mr\‘ ot 7 \Mwmwmu :
el 5 TN L
50 dBm o R ] | MR R e
-60 dBm -60 de
Start 2.475 GHz 10005 pts Stop 2.515 GHz | || start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  avimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2,475 GHz £:490 GHz 1.000 MHz 249022 GHz =40,57 dbm —1E.67 df 2,585 GHz 2,570 GHz 100,000 kHz 2,56016 GHz 20.51 dém -0.49 dB
2,490 GHz 2.496 GHz 1.000 MHz 2.49426 GHz -37.23 dBm -24.23 dB 2,570 GHz 2,571 GHz 300,000 kHz 2.57002 GHz -23.26 dBm -13.26 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49890 GHz -30.82 dém -20.62 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57109 GHz -32.47 dBm -22.47 dB
2,459 GHz 2.500 GHz 300,000 kHz 2,49957 GHz -24.34 dBm -14.34 dB 5675 GHz 2,585 GHz2 1.000 MHz 2.67611 GHz 237.16 dBm “24.16 dB
2,500 GHz 2.515 GHz 100,000 kHz 2.50081 GHz 20.78 dBm -9.22 dB 2.585 GHz 5.E8E GHz 1,000 MHz 5 58535 GHz 243,05 dem Z18.05 OB
i ] ) e il ) [
L JL J

Date: 7 AUG 2019 12:14:25

Date: 7. AUG 2018 121858

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

k] trum m
Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dbm  Offset 15.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS SPURIMIE CHEBEKABS paks
20 dh’_[_n-! BPURIOUS INE_ABS PABS 20 dé’H’\lE PURIOUS } INE_ABS PABS
10 dBm 10 dB
ods ‘I e, oo ArMmaty ‘1 o "'"M\
-10 dBm . I Aode
o | | A o | |
SPURIOUS_LINE_ABS | J L |
-30 dei 4B |
m y li‘a\u _hﬁ"_ﬂ-—&‘ mm
40 dam - 40 dB -
-50 d8m 50 dB
-60 dBm 60 dB
Start 2.475 GHz 10005 pts Stop 2.515 GHz ||| Start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency |__Powerabs | Alimit___| Rangelow | Rangeup | RBW | Frequency | __powerabs | ALimit
ZA75 GHZ 2.450 GHa 1.000 MH2 2.49043 GHz -36.90 dBm -11.00 dB 2,555 GHz 2,570 GHz 100,000 kHz 2.56859 GHz 2.78 dBm -27.22 dB
2,490 GHz 2.496 GHz 1,000 MHz 2,49428 GHz -33.97 dBm -20.97 dB 2,570 GHz 2,571 GHz 300,000 kHz 2.57001 GHz -29.48 dBm -19.48 dB
2,456 GHz 2.499 GHz 1.000 MHz 2.49898 GHz ~32.97 dBm -22.87 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57134 GHz -26.77 dBm -16.77 dB
2.499 GHz 2.500 GHz 300.000 kHz 2.50000 GHz -32.91 dBm -22.91 dB 2.575 GHz 2,585 GHz2 1.000 MHz 2.67566 GHz 229,72 dBm T16.72 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.51413 GHz 2.72 dBm -27.28 dB 5 585 CHZ 5 505 oH: 1 000 MH2 2 58508 GHz 24061 dBm Zic61dB
1 J )il ]
L JL

Date: 7.AUG.2019 12:12.07

Date: 7 AUG 2018 12:16:42

J

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EE133

Page Number : A158 of A423
Report Issued Date : Sep. 24, 2019
Report Version : Rev. 01



s=amranas. FCC RF Test Report Report No. : FG970213-03D

LTE Band 7 / 15MHz / 16QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

pec

m ué.‘ B rum

Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dérm  Offset 15.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PARS SPURIGIE GHEEKABS paks
20 dhlfe_$PURIOUS }INE_ABS PASS 20 dbife—$PURIOUS LINE ABS PABS
10 dBm lﬁ 10 dB ﬂ
- J |L oo i
-10 dBm | f 10 de /{ -
ne e 20d8 }
SPURIOUS_LINE_ABS | ‘f L 20 Jt

-30 dBm:

30 de 'f
i . -
s dem — W o Wmmmm oo

o by L1 , " 4.y Jadd
= m ot E By Ly
S0 e R A e ] | S T T

-60 dBm -60 dB

Start 2.475 GHz 10005 pts Stop 2.515 GHz J| || start 2.555 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency |__Powerabs | atimit | Rangelow | Rangeup | RBW | Frequency | _Powerabs | aLimit
2,475 GHz 2.490 GHz 1.000 MHz 2.48952 GHz -40.89 dBm -15.85 dB 2,555 GHz 2,570 GHz 100,000 kHz 2.56016 GHz 20,51 dém -9.49 dB
2.490 GHz 2.496 GHz 1.000 MHz 2,49343 GHz -38.16 dBm -25.16 dB 2.570 GHz 2,571 GHz 300.000 kHz 2.57002 GHz -24,04 dém -14.04 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49874 GHz -31.01 dBm -21.01 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57126 GHz -30.72 dBm -20.72 dB
2.499 GHz 2.500 GHz 300.000 kHz 2.50000 GHz -22.58 dBm -12.58 dB 2,575 GHz 2,585 GHz 1.000 MHz 2.57947 GHz -35.38 dBm -22.38 dB
2,500 GHz 2.515 GHz 100.000 kHz 2.50083 GHz 20.16 dBm -9.84 dB 2,585 GHz 2 505 GHz 1,000 MHz 2.58502 GHz -43,19 dBm -18.19 dB
= R
] J b wa J

L L J
Date: 7 AUG 2019 12:15:33

Date: 7 AUG 2018 12:20:06

Lowest Band Edge / Full RB Highest Band Edge / Full RB

5 trum m:[
Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dbm  Offset 15.00 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIMIG QHBEKABS PABS
20 th“H BPURIOUS INE_ABS PABS 20 dé’“’\m PURIOUS } INE_ABS PABS
10 dBm 10de
0de . " M 0 S il
-10 dBm: T { 1 -10 dB 1|
e | i A o | |
SPURIOUS_LINE_ABS | ] \ [
R P 1 e
sodem M""‘““-‘- ‘[l * ﬁ _“NW
-40 dBm P i 40 dB VY
| [T W
-50 dBm -50 de
-60 dBm -A0 dB
Start 2.475 GHz 10005 pts Stop 2.515 GHz ||| Start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency |__Powerabs | Alimit___| Rangelow | Rangeup | RBW | Frequency | __powerabs | ALimit
2475 GH2 2,490 GH2 1.000 MH2 2.49047 GHZ -36.63 dBm -11.63 dB 2,555 GHz 2,570 GHz 100,000 kHz 2.56013 GHz 2,09 dBm -27.01 dB
2,490 GHz 2.496 GHz 1,000 MHz 2,49568 GHz -32.40 dBm -19.49 dB 2,570 GHz 2,571 GHz 300,000 kHz 2.57000 GHz -29.36 dBm -19.36 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49878 GHz -30.94 dBm -20.94 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57122 GHz -26.44 dBm -16.44 dB
2.499 GHz 2.500 GHz 300.000 kHz 2,49995 GHz -32.68 dBm -22.68 dB 2.575 GHz 2,585 GHz 1.000 MHz 2.57532 GHz ~28.80 dBm ~15.80 dB
2,500 GHz 2.515 GHz 100,000 kHz 2,51400 GHz 1.88 dBm -28.12 dB 2.585 GHz 2,595 GHz 1,000 MHz 5.58508 GHz 239,30 dBm Z14.30 dB
| ' = :
L JL J
Date: 7.AUG.2019 121318 Date: 7.AUG 2019 12:17:50
Sporton International (Shenzhen) Inc. Page Number : A159 of A423
TEL : 86-755-8637-9589 Report Issued Date : Sep. 24, 2019
FAX : 86-755-8637-9595 Report Version . Rev. 01

FCC ID : 2ABZ2-EE133



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213-03D

LTE Band 7 / 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m ué.‘ B rum
Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 15.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIMIG CHEBEKARS PABS
20 dhlfe_$PURIOUS }INE_ABS PASS 20 db‘”""" PURIOUS )} INE_ABS PABS
10 dBm ﬂ 10 d8 fﬂl
ode J | o de | \
-10 dBm: T JJ \k 10 de ;I l
. | 20
SPURIOUS_LINE_ABS | J ‘ 20 JI |1
-30 dBm | \ 30 de
, o / .
40 dem " WJ W 40 Wﬁw&ﬁb&ﬂhmu i
50 dam - 50 dB
e seewsrer || Lk ares
-60 dem 60 dB
Start 2.475 GHz 10005 pts Stop 2.515 GHz | || start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2.475 GHz 2.490 GHz 1.000 MHz 2.46985 GHz —41.04 cim -16.64 dB 2,555 GHz 2,570 GHz 100,000 kHz 2.56016 GHz 19,82 dBm -10.18 db
2.490 GHz 2.456 GHz 1.000 MHz 2.49346 GHz -37.86 dBm -24.86 dB 2.570 GHz 2,571 GHz 300.000 kHz 2.57000 GHz -23.09 dBm -13.09 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49896 GHz -32.34 dBim -22.34 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57116 GHz -31,62 dém -21.62 dB
2,499 GHz 2.500 GHz 300,000 kHz 2.49935 GHz -25.00 dBm -15.00 dB 2.575 GHz 2,585 GHz2 1.000 MHz 2.67500 GHz 236.82 dBm —53.62 0B
2,500 GHz 2.515 GHz 100.000 kHz 2,50084 GHz 20.16 dBm -9.84 dB 5,585 GHz 5.E8E GHz 1,000 MH= 5 £RE00 GHe 4356 dBm 1656 4B
i Y T - - ———
L JL J -

Date: 7 AUG 2019 13:45:27

Date: 7 AUG 2018 13:47:43

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

k] trum m
Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dbm  Offset 15.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS SPURIMIE CHEBEKABS paks
20 dh’_[_n-! BPURIOUS INE_ABS PABS 20 dé’H’\"j PURIOUS } INE_ABS PABS
10 dBm 10 dB
48 " .
0 [ y o 1
-10 dBm | % -10de !
e | | | |
SPURIOUS_LINE_ABS | J l
i
-30 dB " dB
" [ d} k11 i w%
-40 dam P 40 dB P,
-50 d8m 50 dB
-60 dBm 60 dB
Start 2.475 GHz 10005 pts Stop 2.515 GHz ||| Start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency |__Powerabs | Alimit___| Rangelow | Rangeup | RBW | Frequency | __powerabs | ALimit
2.475 GHz 2.490 GHz 1.080 MHz 249040 GHz -36.58 dBm -11.58 dB 2,585 GHz 2,570 GHz 100,000 kHz 2,56751 GHz 192 dem -28.08 dB
2,490 GHz 2.496 GHz 1,000 MHz 249567 GHz -32.53 dBm -19.53 dB 2,570 GHz 2,571 GHz 300,000 kHz 2.57005 GHz -29.51 dBm -19.51 dB
2,456 GHz 2.499 GHz 1.000 MHz 2.49891 GHz ~31.19 dBm -21.15 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57102 GHz -26.05 dBm -16.05 dB
2.499 GHz 2.500 GHz 300.000 kHz 2.49998 GHz -33.10 dBm -23.10 dB 2.575 GHz 2,585 GHz2 1.000 MHz 2.67500 GHz 28 32 dBm T1c.32 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.50868 GHz 1.64 dBm -28.36 dB 5 585 CHZ 5 505 oH: 1,000 MH= 2 58520 GHz 23970 dBm 1470 dB
1 J )il ]
L JL

Date: 7.AUG.2019 13:44.18

J

Date: 7 AUG 2018 13:46:35

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EE133

Page Number
Report Issued Date
Report Version

1 A160 of A423
. Sep. 24, 2019
: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213-03D

LTE Band 7 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m ué.‘ B rum
Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dbrm  Offset 15.00 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIGIGE CHEEKARS
20 dh’_[_n-! BPURIOUS INE_ABS PABS N 20 db”""‘) PURIOUS_} INE_ABS
10 dBm |[‘ 10 dey H
ods "L o de i
-10 dBm 40 de | K
| [ A |
AR An— { 20 dB |-
SPURIOUS_LINE_ABS ] ‘j 20 “ [
30 dem L 30 de J'
; B |
40 dem - JAWM IML‘J A 40 d A i M TR W W )
50 dem PIR.Y N Ll =0 e, | L, et
= o e —" || PR e T Pl T
-60 dém 60 dB
Start 2.475 GHz 10005 pts Stop 2.52 GHz |||l start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
RangeLlow | Rangeup | RBW | Frequency |__powerabs |  atimit Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit
2476 GHz £:490 GHz 1.000 MHz 249023 GHz =40,04 dbm —1E.04 df 2,550 GHz 2,570 GHz 100,000 kHz 2,56891 GHz 21,07 dBm -8.03 dB
2,490 GHz 2.496 GHz 1.000 MHz 2.49526 GHz ~36.70 dBm -23.70 dB 2,570 GHz 2,571 GHz 500,000 kHz 2.57001 GHz -22.76 dBm -12.76 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49895 GHz -32.78 dBm -22.73 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57114 GHz -31,78 dém -21.79 dB
2,499 GHz 2.500 GHz 500,000 kHz 2.49935 GHz -23.00 dBm -13.00 dB 2.575 GHz 2,500 GHz 1.000 MHz 2.57922 GHz 23729 dBm “24.20 0B
2,500 GHz 2.520 GHz 100.000 kHz 2,50111 GHz 21.29 dBm -8.71 dB 5,500 GHz 5565 GHz 1,000 MHz 2 cacan GH= _43.53 dBm 1853 dB
i . e - - S
L JL J L

Date: 7 AUG 2019 12:23:32

Date: 7 AUG 2018 12:28:05

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

k] trum m
Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dbm  Offset 15.00 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit ¢heck PARS SPURIMIE CHEBEKABS PARS
20 dh’_[_n-! BPURIOUS INE_ABS PABS 20 dé’H’\lE PURIOUS } INE_ABS PABS
10 dBm 10de
ods ( ey ] 0 pien
-10 dBm 10 de
e | l [ |
SPURIOUS_LINE_ABS ] ‘ k [
-30 dBm £ 0 dB [ o Y
s f | i
-40 dam 40 dB
50 dem 50 dB
-60 dBm 60 dB
Start 2.475 GHz 10005 pts Stop 2.52 GHz J| || start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
ZA75 GHZ 2.450 GHa 1.000 MH2 2.49005 GHz -37.87 dBm -12.87 dB 2,550 GHz 2,570 GHz 100,000 kHz 2.56438 GHz 1,52 dBm -28.48 dB
2,490 GHz 2.496 GHz 1,000 MHz 249572 GHz -33.23 dBm -20.23 dB 2,570 GHz 2,571 GHz 500,000 kHz 2.57002 GHz -26.94 dBm -16.94 dB
2,456 GHz 2.499 GHz 1.000 MHz 2.49897 GHz ~32.31 dBm -22.31 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57125 GHz -24.80 dBm -14.80 dB
2,499 GHz 2.500 GHz 500.000 kHz 2,49998 GHz -30.85 dBm -20.85 dB 2.575 GHz 2,500 GHz 1.000 MHz 2.57502 GHz 28,50 dBm T15.50 dB
2,500 GHz 2,520 GHz 100,000 kHz 2,51400 GHz 1.62 dBm -26.33 dB 5,500 GHz 5 505 oH: 1 000 MH2 20144 GHz ~43.567 dBm “lec7dB
1 J )il

Date: 7.AUG.2019 12:21.15

T
J

L L

Date: 7 AUG 2018 12:26:57

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EE133

Page Number
Report Issued Date
Report Version

1 A161 of A423
. Sep. 24, 2019
: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213-03D

LTE Band 7 / 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1RB

pec m ué.‘ B rum
Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dbrm  Offset 15.00 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIMIG CHEBEKARS
20 th“H BPURIOUS INE_ABS PABS 20 db”""" PURIOUS_} INE_ABS
10 dem |“\ 10de
ods H o de
-10 dBm: T ﬁq h 10 de
. \ o |
SPURIOUS_LINE_ABS ] ” 20 [
-30 dBm \ 30 de
; 40 dB m
40 dem x JLM ‘ML. 0 A"‘M oUW P
50 derm # } " A 50dB PO N I T
L S v o L TR T = e .,JMA,M—-'MW
-60 dBm 60 dB
Start 2.475 GHz 10005 pts Stop 2.52 GHz |||l start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  avimit | Rangelow | Rangeup | RBW | Frequency | _Powerabs | aLimit
2476 GHz £:490 GHz 1.000 MHz 2489091 GHz —41,08 dhm -16.08 d§ 2,550 GHz 2,570 GHz 100,000 kHz 2,56829 GHz 20.39 dém -0.61 dB
2,490 GHz 2.496 GHz 1.000 MHz 2.49522 GHz -37.95 dBém -24.95 dB 2,570 GHz 2,571 GHz 500,000 kHz 2.57002 GHz -20.95 dBm -10.99 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49899 GHz -32.68 dém -22.63 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57126 GHz -33,90 dém -23.80 dB
2,459 GHz 2.500 GHz 500,000 kHz 2,49956 GHz -22.17 dBm -12.17 dB 2.575 GHz 2,500 GHz 1.000 MHz 267552 GHz 236.04 dBm 23.04 4B
2,500 GHz 2.520 GHz 100,000 kHz 2.50108 GHz 19.69 dBm -10.21 dB 5,500 GHz 5565 GHz 1,000 MHz 5 5AD5S GHz 4318 dBm 1818 dB
. -
n T
I res ( ) ] -

Date: 7 AUG 2019 12:24:40

Date: 7 AUG 2018 12:29:13

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

k] trum m
Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dbm  Offset 15.00 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit ¢heck PARS SPURIMIE CHEBEKABS PARS
20 dh’_[_n-! BPURIOUS INE_ABS PABS 20 dé’H’\"j PURIOUS } INE_ABS PABS
10 dBm 10de
0de e ]l 0 B -
-10 dBm F Ao ds |
e | i [ | |
SPURIOUS_LINE_ABS ] J \ L [
30 dBm : 0 de -, T
-40 dam 40 dB
50 dem 50 dB
-60 dBm 60 dB
Start 2.475 GHz 10005 pts Stop 2.52 GHz J| || start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2.475 GHz 2.490 GHz 1.080 MHz 249045 GHz -36.39 dBm -11.39 dB 2,550 GHz 2,570 GHz 100,000 kHz 2,56621 GHz 0,53 dém -20,47 dB
2,490 GHz 2.496 GHz 1,000 MHz 249599 GHz -32.62 dbm -19.62 dB 2,570 GHz 2,571 GHz 500,000 kHz 2.57007 GHz -27.45 dBm -17.45 dB
2,456 GHz 2.499 GHz 1.000 MHz 2.49881 GHz ~32.10 dBm -22.10 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57105 GHz -25.39 dBm -15.39 dB
2,499 GHz 2.500 GHz 500.000 kHz 2,50000 GHz -32.15 dBm -22.15 dB 2.575 GHz 2,500 GHz 1.000 MHz 257501 GHz 28,68 dBm T1c.68 dB
2,500 GHz 2,520 GHz 100,000 kHz 2,51797 GHz 0.53 dém -29.47 dB 5,500 GHz 5 505 oH: 1 000 MH2 2 50033 GH= 43 46 dBm 16 46 4B
1 ] —

Date: 7.AUG.2019 12:22.23

L L

Date: 7. AUG 2018 12:2549

T
J

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EE133

Page Number
Report Issued Date
Report Version

1 A162 of A423
. Sep. 24, 2019
: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213-03D

LTE Band 7 / 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m ué.‘ B rum
Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 15.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIGIGE CHEEKARS
20 dh’_[_n-! BPURIOUS INE_ABS PABS 20 db”""" PURIOUS_} INE_ABS
10 dBm {‘ 10 d8 H
ode J! \ o de H
-10 dBm: ‘ T 'J I" -10 de J‘ T ‘
e o |
SPURIOUS_LINE_ABS ] ﬂ 20 [ [
30 dem , ‘ 30 de f l
) | 40
ok MM My N A w“‘ :
-50 dem o 50 de ] .uwl.'.
L | Dot eI SRR T W)
-60 dBm -60 de
Start 2.475 GHz 10005 pts Stop 2.52 GHz || | start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  avimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2476 GHz £:490 GHz 1.000 MHz 249033 GHz —#41,53 dm -16.63 d§ 2,550 GHz 2,570 GHz 100,000 kHz 2,56892 GHz 20.19 dém -0.81dB
2,490 GHz 2.496 GHz 1.000 MHz 2.49285 GHz -37.05 dBm -24.05 dB 2,570 GHz 2,571 GHz 500,000 kHz 2.57002 GHz -23.95 dBm -13.95 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49893 GHz -31.47 dBim -21.47 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57110 GHz -35,43 dém -25.43 dB
2,499 GHz 2.500 GHz 500,000 kHz 2.49935 GHz -22.72 dBm -12.72 dB 2.575 GHz 2,500 GHz 1.000 MHz 2.67848 GHz 23637 dBm T23.37 dB
2,500 GHz 2.520 GHz 100.000 kHz 2,50108 GHz 20.22 dBm -9.78 db 5,500 GHz 5565 GHz 1,000 MHz 5 5ap57 GHz 4397 dBm 1807 dB
]—' ) ] i 1 ™)
L JL J

Date: 7 AUG 2019 13:50:00

Date: 7 AUG 2018 13:52.17

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

B trum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.00 de Mode Auto Sweep

Date: 7.AUG 2019 13:48:52

Date: 7. AUG 2018 13:51:09

@1 AvaPwr @1 AvgPwr
Limit Fheck PABS SPURIMIE CHEBEKABS PAES
20 th“H BPURIOUS INE_ABS PABS 20 dé’“’\m PURIOUS } INE_ABS PABS
10 dBm 10 dey
ode f - 0B - - 1
-10 dBm . . | |
e | | | | |
SPURIOUS_LINE_ABS ] i 1 \ [
.30 dBm | W—F""h—.—
| prmemtse ) - LJJ
-40 dBm -40 dB
-50 dBm -50 de
-60 dBm -60 dB
Start 2.475 GHz 10005 pts Stop 2.52 GHz | start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency |__Powerabs | Alimit___| Rangelow | Rangeup | RBW | Frequency | __powerabs | ALimit
2475 GH2 2,490 GH2 1.000 MH2 2.49048 GHZ -36.73 dBm -11.73 dB 2,550 GHz 2,570 GHz 100,000 kHz 2.55687 GHz 0,54 dem -29.46 dB
2,490 GHz 2.496 GHz 1,000 MHz 249581 GHz -32.80 dBm -19.80 dB 2,570 GHz 2,571 GHz 500,000 kHz 2.57010 GHz -27.47 dBm -17.47 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49894 GHz -32.12 dBm -22.12 dB 2,571 GHz 2,575 GHz 1.000 MHz 2.57107 GHz -25.47 dBm -15.47 dB
2,499 GHz 2.500 GHz 500.000 kHz 2,50000 GHz -31.41 dBm -21.41 dB 2.575 GHz 2,500 GHz 1.000 MHz 2.67562 GHz 228.66 dbm 1566 dB
2,500 GHz 2.520 GHz 100.000 kHz 2,51292 GHz 0.47 dBm -29.53 dB 5,500 GHz 5 505 oH: 1,000 MH= 2 2a005 GH= 43 48 dBm 1848 B
| ' = :
L JL J

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EE133

Page Number
Report Issued Date
Report Version

1 A163 of A423
. Sep. 24, 2019
: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213-03D

LTE Band 38/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.00 dBb Mode Auto Sweep

Ref Level 30.00 dém
SGL Count 100/100

offset 19.00 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck | SPURIGIE QHMEKARS _ MAI-;_H
20 dbipe_bPURIOUS | INE ABS ] 20 dbipe_bPurtplis JINE aBS PARS
10 dBm (‘ 10 dem [“‘
l\ o]
-10 dBm ) \ -10 dem: l
SPURIDUS_LINE_ABS h 20 dem [
-30 dBm -30 dém—
N N W T T 1 I [ IO0 V A D T JIRT S
-40 dBm
-50 dBm -50 dermn
-60 dBm -60 dBm:
Start 2.545 GHz 10005 pts Stop 2.575 GHz Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | aAlimit Range Low |  RangelUp | RBW | Frequency | Powerabs | ALimit
2,545 GHz 2.564 GHz 1.000 MHz 2.56186 GHz -29.09 dBm -4.09 dB 2,615 GHz 2,620 GHz 100.000 kHz 2.61967 GHz 21.90 deém -8.10 dB
2,564 GHz | 2.565 GHz 1.000 MHz 2,56492 GHz | -24.12 dBm -11.12 de 2,620 GHz 2,621 GHz 100.000 kHz 2,62000 GHz -14.60 dBm -4.60 dB
2.565 GHz 2.569 GHz 1.000 MHz 2,56885 GHz -16.27 dBm -6.27 d& 2.621 GHz 2.625 GHz 1.000 MHz 2.62129 GHz -18.04 dém -8.04 dB
2,569 GHz 2.570 GHz 100.000 kHz 2.57000 GHz -17.61 dBm -7.61 dB 2,625 GHz 2.626 GHz | 1.000 MHz 2.69505 GHz ~27.48 dBm ~14.48 dB
2,570 GHz 2.575 GHz 100.000 kHz 2,57033 GHz 20.86 dBm -9.14 d& 2,626 GHz 2,645 GHz 1.000 MHz 2,62796 GHz -28.75 dim -3.75 dB
—
Y
Il - ( )i ] -
20.JUL.2018 20:51:05 Jate: 20.JUL.2018 20:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

c StrUMm Spectrum u%"
Ref Level 30.00 dBm  Offset 19.00 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 18.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢theck PASS | SPURIGIE QHBEKARS PABS
20 chife_BPURIOUS LINE_ABS pAES 20 dhipe —$PuRIOlIS_LINE_ABS PAES
10 dBm 10 dBm
0de I\
-10 dBm 7 } 10 dBm l
SPURIOUS_LINE_ABS | -20 dém \ “l |
i a kgt
-30 dBm ‘ -30 dem: o . et L e TRTIY - : -
-40 dBm 40 dem:
-50 dBm -50 dermn
-60 dBm -60 dBm:
Start 2.545 GHz 10005 pts Stop 2.575 GHz Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs | aLimit Range low | Range Up | RBW [ Frequency | Powerabs | ALimit
2.545 GHz 2.564 GHz 1.000 MHz 256254 GHz -25.17 dBm -4.17 dB 2,615 GHz 2.620 GHz | 100.000 kHz 261809 GHz 8.31 dBm -21.69 dB
2.564 GHz 2.565 GHz 1,000 MHz 256456 GHz -28.66 dBm -15.66 dB 2,620 GHz 2,621 GHz 100.000 kHz 2,62000 GHz -26.05 dém -16.05 dB
2.565 GHz 2.569 GHz 1.000 MHz 2,56895 GHz -22.01 dBm -12.01 d8 2,621 GHz 2,625 GHz 1.000 MHz 262163 GHz -23.88 dBm -13.88 dB
2,569 GHz 2.570 GHz 100.000 kHz 2,57000 GHz -24.51 dBm -14.51 dB 2.625 GHz 2.626 GHz 1.000 MHz 2.62516 GHz ~27.66 dbm “14.66 dB
2,570 GHz 2.575 GHz 100.000 kHz 2,57378 GHz 3,46 dBm -21.54 dB 2.626 GHz 2,645 GHz 1.000 MHz 2.62734 GHz -28.73 dBm ~3.73 dB
g —
)i [ ] (]
L
Date:z 20.J UL.2019 a 26

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EE133

Page Number

1 A164 of A423

Report Issued Date : Sep. 24, 2019

Report Version

: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213-03D

LTE Band 38 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum

Spectrum #

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.00 dBb Mode Auto Sweep

SGL Count 100/100

@1 AvgPwr

Ref Level 30.00 dém

offset 19.00 dB Mode Auto Sweep

20.JUL. 2013

@1 AvgPwr
Limit ¢heck | SPURIGIE QHMEKARS _ MAI-;_H
20 dbipe_bPURIOUS | INE ABS 20 dbipe_bPurtolis JINE aBS PARS
|
10 dBm | 10 dem Il
0de l‘ 0 dém ]
-10 dBm ) -10 dem: ’
AR dn l ‘ -20 dBm l
SPURIOUS_LINE_ABS M |
-30 dBm # -30 dém—
o ol [T L oAl n (| MATVR N PR ) RO TP T T
-40 dBm 40 dﬁ. Wﬁ ¥
-50 dBm -50 dermn
-60 dBm -60 dBm:
Start 2.545 GHz 10005 pts Stop 2.575 GHz Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | alimit Range Low |  RangelUp | RBW | Frequency | Powerabs | ALimit
2,545 GHz 2.564 GHz 1.000 MHz 2,56306 GHz -28.50 dBm -3.50 dB 2,615 GHz 2,620 GHz 100.000 kHz 2.61968 GHz 20.72 deém -9.28 dB
2,564 GHz | 2.565 GHz 1.000 MHz 2.56454 GHz | -25.77 dBm -12.77 de 2,620 GHz 2,621 GHz 100.000 kHz 2,62001 GHz -15.47 dBm -5.47 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56895 GHz -13.96 dBm -3.96 d& 2.621 GHz 2.625 GHz 1.000 MHz 262122 GHz -18.06 dém -8.06 dB
2,569 GHz 2.570 GHz 100.000 kHz 2.57000 GHz -17.80 dBm -7.80 d& 2,625 GHz 2.626 GHz | 1.000 MHz 2.60541 GHz ~27.53 dBm -14.53 dB
2,570 GHz 2.575 GHz 100.000 kHz 2,57035 GHz 20.44 dBm -9.56 d& 2,626 GHz 2,645 GHz 1.000 MHz 2,62880 GHz -28.90 dim -3.90 dB
—
Y
Il - ( )i ] -

: 20.0UL.2018

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 30.00 dém

Offset 12.00 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURIGUE QHSEKARS PABS
20 chife_BPURIOUS LINE_ABS pAES 20 dhipe —$PuRIOlIS_LINE_ABS PABS
10 dBm 10 d8m
0 dey 1
-10 dBm T \l
SPURIDUS_LINE_ABS ] J k [
-30 dBm 1 : sy
. h i, g . .
-40 dBm 40 dem:
-50 dBm -50 dermn
-60 dBm -60 dBm:
Start 2.545 GHz 10005 pts Stop 2.575 GHz Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppower Abs | aLimit Range low | Range Up | RBW [ Frequency | Powerabs | ALimit
2.545 GHz 2.564 GHz 1.000 MHz 256399 GHz -30.61 dBm -5.61 dB 2,615 GHz 2.620 GHz | 100.000 kHz 261844 GHz 7.42 dBm -22.58 dB
2.564 GHz 2.565 GHz 1.000 MHz 2,56477 GHz -28.49 dBm -15.49 d& 2,620 GHz 2,621 GHz 100.000 kHz 2,62000 GHz -27.86 dém -17.86 dB
2.565 GHz 2.569 GHz 1.000 MHz 2,56895 GHz -22.31 dBm -12.31 d8 2,621 GHz 2,625 GHz 1.000 MHz 262124 GHz -23.87 dBm -13.87 dB
2,569 GHz 2.570 GHz 100.000 kHz 2,56999 GHz -28.16 dBm -18.16 dB 2.625 GHz 2.626 GHz 1.000 MHz 2.62537 GHz -26.21 dBm -15.21 dB
2,570 GHz 2.575 GHz 100.000 kHz 2,57267 GHz 7.34 dBm -22.66 dB 2.626 GHz 2,645 GHz 1.000 MHz 2.62646 GHz ~29.95 dBm -4.95 dB
- —
) ] ) (]
L
Date:z 20.J UL.2019 0:43:3

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EE133

Page Number : A165 of A423
Report Issued Date : Sep. 24, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213-03D

LTE Band 38/ 10MHz / QPSK

o
Spectrum | (=)|[spectrum ) z
Ref Level 30.00 dBm  Offset 19.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 12,00 de Mode 4uto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvaPwr
Limit ¢heck | SPURIGIE QHMEKARS _ MAI-;_H
20 dbipe_§PURIOUS |INE ABS ] 20 dbife $puRIOUS | INE ABH PARS
10 dém l| 10 dem H
o de JJ \ 0 dém j \
-10 dBm T -10 dem:
e il m 204 [ ‘|
SPURIOUS_LINE_ABS | \ 20 dBm H
-0 dom " 4 -30 dBm Lt
N ISR, TR TN VRN VT i H N" 0090 R AP PR SN AT
-40 dBm ‘ # ) 0 dem—h i
!
W“‘ﬂMWW deJW- W
-50 dBm -50 dermn
-60 dBm -60 dBm:
Start 2.545 GHz 10005 pts Stop 2.58 GHz Start 2.61 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | aAlimit Range Low |  RangelUp | RBW | Frequency | Powerabs | ALimit
2,545 GHz 2.560 GHz 1.000 MHz 2,55536 GHz -31.06 dBm -6.06 dB 2,610 GHz 2,620 GHz 100.000 kHz 261945 GHz 20.76 dBém -9.24 dB
2,560 GHz | 2.565 GHz 1.000 MHz 2,56460 GHz | -25.57 dBm -12.57 d& 2.620 GHz 2.621 GHz 200.000 kHz 2.62002 GHz -19.36 dBm -9.36 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56000 GHz -14.36 dBm -4.36 d& 2,621 GHz 2,625 GHz | 1.000 MHz 2,62171 GHz -20.67 dBm -10.67 dB
2,569 GHz 2.570 GHz 200,000 kHz 2.56964 GHz -18.65 dBm -8.65 dB 2,625 GHz 2,630 GHz 1.000 MHz 262841 GHz ~26.50 dBm ~13.50 dB
2,570 GHz 2.580 GHz 100.000 kHz 2.57060 GHz 20.85 dBm -9.15 d& 2,630 GHz 2,645 GHz 1.000 MHz 2.63013 GHz -28.05 dBm -3.95 dB
—
Y
I e L )y ) (]
20.JUL.2019 20:54:07 Date: 20.JUL.2018
: ctrum Spectrum u%"
Ref Level 30.00 dBm  Offset 19.00 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 18.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Fheck PAES | SPURILGHIE CLIBEKABS _ PaBs
20 chife_BPURIOUS LINE_ABS pAES 20 dhife _$PURIOUS_LINE_ABS PABS
10 dBm 10 dBm
o s [T Madl itk ey o kit St kil
-10 dBm T }l \' dem \
e 0 dm L
SPURIOUS_LINE_ABS | J l
30 dem - 30 dBm Wﬁ""‘"
-40 dBm w 40 dem: L]
-50 dBm -50 dermn
-60 dBm -60 dBm:
Start 2.545 GHz 10005 pts Stop 2.58 GHz Start 2.61 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppower Abs | aLimit Range low | Range Up | RBW [ Frequency | Powerabs | ALimit
2.545 GHz 2.560 GHz 1.000 MHz 2.55752 GHz -30.33 dBm -5.33 d8 2,610 GHz 2.620 GHz | 100.000 kHz 261732 GHz 5.00 dBm -25.00 dB
2,560 GHz 2.565 GHz 1.000 MHz 256412 GHz -29.29 dBm -16.29 d& 2,620 GHz 2,621 GHz 200.000 kHz 2,62001 GHz -20.11 dém -19.11 dB
2.565 GHz 2.569 GHz 1.000 MHz 2,56876 GHz -27.64 dBm -17.64 dB 2,621 GHz 2,625 GHz 1.000 MHz 262200 GHz -27.51 dBm -17.51 dB
2,569 GHz 2.570 GHz 200,000 kHz 2,56999 GHz -30.06 dBm -20.06 d& 2.625 GHz 2.630 GHz 1.000 MHz 2.62692 GHz -27.12 dBm -14.12 dB
2,570 GHz 2.580 GHz 100.000 kHz 2,57441 GHz 5.62 dBm -24.33 dB 2,630 GHz 2,645 GHz 1.000 MHz 2.63302 GHz 20,53 dBm ~4.53 dB
—
)i J [ ] (]
L
Date: 20.J UL.2019 20:56:28 Date: 20

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EE133

Page Number : A166 of A423
Report Issued Date : Sep. 24, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG970213-03D

LTE Band 38/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Ref Level 30.00 dém Offset 15.00 dBb

SGL Count 100/100

Mode Auto Sweep

Ref Level 30.00 dém
SGL Count 100/100

offset 19.00 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck | SPURIGIE QHMEKARS _ MAI-;_H
20 chifie_EPURIOUS LINE ABS 20 dbife $puRIOUS | INE ABS PARS
10 dBm “' 10 dem ’[‘i
0 dB ‘J \ 0 dém l \
-10 dBm T -10 dem: ﬂ m
A An— -20 dem: i
SPURIOUS_LINE_ABS | l 20 |
sl 1
-30 dBm -30 dem: i
Bty S TPTINNN AP P O Y | n et e L
-40 dBm 40 dBmmy # +
l
-50 dBm -50 dern
-60 dBm -60 dBm:
Start 2.545 GHz 10005 pts Stop 2.58 GHz Start 2.61 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | aAlimit Range Low |  RangelUp | RBW | Frequency | Powerabs | ALimit
2.545 GHz 2.560 GHz 1.000 MHz 2.55618 GHz -31.34 dBm -6.34 dB 2,610 GHz 2,620 GHz 100.000 kHz 2.61937 GHz 19.97 dém -10.03 dB
2,560 GHz | 2.565 GHz 1.000 MHz 2,56378 GHz | -27.41 dBm -14.41 dB 2,620 GHz 2,621 GHz 200.000 kHz 2,62003 GHz -18.23 dBm -8.23 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56899 GHz -17.37 dBm -7.37 d& 2.621 GHz 2.625 GHz 1.000 MHz 262101 GHz -19.42 dém -9.42 dB
2,569 GHz 2.570 GHz 200,000 kHz 2.56963 GHz -17.81 dBm -7.81 dB 2.625 GHz 2.630 GHz | 1.000 MHz 2.69502 GHz ~27.79 dem -14.79 dB
2,570 GHz 2.580 GHz 100.000 kHz 2,57059 GHz 20.58 dBm -9.42 d& 2,630 GHz 2,645 GHz 1.000 MHz 2.63016 GHz -30.21 dém -5.21 dB
—
Y
Il - ( )i ] -
20.JUL.2019 20:55:17 Date: 20.JUL.2018
< “trum = Spectrum uv:]
Ref Level 30.00 dBm  Offset 19.00 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 18.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURIGUE QHSEKARS PABS
20 chife_BPURIOUS LINE_ABS pAES 20 dhife _$PURIOUS_LINE_ABS PABS
10 dBm
0 ds A oty e g Sl s e -.\
-10 dBm T /l i \
SEURIOUS_LINE_ABS | h h
-30 dBm . —m— R AT 'I,\ W . _
& n v
-40 dBm 40 dem:
-50 dBm -50 dermn
-60 dBm -60 dBm:
Start 2.545 GHz 10005 pts Stop 2.58 GHz Start 2.61 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppower Abs | aLimit Range low | Range Up | RBW [ Frequency | Powerabs | ALimit
2.545 GHz 2.560 GHz 1.000 MHz 255645 GHz -30.84 dBm -5.84 dB 2,610 GHz 2.620 GHz | 100.000 kHz 261546 GHz 4,22 dBm -25.78 dB
2.560 GHz 2.565 GHz 1.000 MHz 2,56491 GHz -27.94 dBm -14.94 d& 2,620 GHz 2,621 GHz 200.000 kHz 2,62001 GHz -31.20 dém -21.20 dB
2.565 GHz 2.569 GHz 1.000 MHz 2,56781 GHz -26.09 dBm -16.09 dB 2,621 GHz 2,625 GHz 1.000 MHz 2,62103 GHz -27.36 dBm -17.36 dB
2,569 GHz 2.570 GHz 200,000 kHz 2.56993 GHz -30.09 dBm -20.08 d& 2.625 GHz 2.630 GHz 1.000 MHz 2.62526 GHz -27.57 dBm ~14.57 dB
2,570 GHz 2.580 GHz 100.000 kHz 2,57223 GHz 4.31 dBm -25.69 dB 2.630 GHz 2,645 GHz 1.000 MHz 2.63236 GHz ~29.63 dBm ~4.63 dB
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